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Fig. 1. Relatmn between crushing strength
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Photo. 1. Microstructure of goan pellet.
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Table 1. Properties‘ of raw material and product.
‘ ,
Porperties of product
@ Properties of raw material :
+ : & s A & Compression-Reduction test
IS i H . Sh—=l B -
g : i ~ |2 g & Dia |3 28| & | FeO |Particle size after |gequc-|Shrin-
2 Chemical composition (%) e 3 =S g 28% 5 Rd test (mm) ton | kage
; ; 0. lALo E8S it S Bl A 10~ o ratio | ratio
lT.Fe‘FeO \5102 . :03; CaO uo-' m\L \ (°C) (mm) (%) (%) >10 12 < (%) (%)
8 . B 1200 | 184 260 | 144 | 0°17 | 94°1 5°5 04| 37°5 | 12°6
£ |e4r42] 0°41| 3+70 1°59/<0" 10| 896 |— :
< 13501 17°3 827 96 | 026 | 99°9 0 0*1 | 34°0 7°5
Q : 1200 | 15%8 | 96 | 23°7 | 0013 | 7227 | 221 | 52 | 546 | 1773
8 [54+63| 1°17| 5°58| 8°57/<<0° 10| 94°8 '
&} i 1350 | 15°5 398 | 15°5 | 0*26 | 99°2 02 0°4 | 50°6 | 11°7
=¥ 1200 | 126 69 | 18*5 l 016 | 93°7 46 1*5 | 45°4 | 29°0
8 66773/ 0°80| 2°00] 0%48| tr | 97*6 , _
m 1350 | 12°5 1847 14°3 | 0°18 | 94°2 52 0°6 | 43°8 55
O Ry bFA M 1% RO
¥ BT Ly MIDPZOEBERSET, BETSOL 905 A0 T
Table 2. Properties of raw materials.
_ : - Chemical composition (%) Particle
Remarks Kind of raw materials size
T.Fe | FeO | SiO: | ALO; | CaO | (—44r%)
Jedway | Jedway 6177 | 2548 | 5°81 | 1°13 | 4°36 64°3
Mozan Mozan 5960 | 2332 1554 | 048 0°76 59°+0
J.R.G. Jedway 1/3, Rompin 1/3, Goa SK 1/3] 62°69 10°80 3°58 | 2°07 149 64°3
B.R.G. Brazil 1/3, Rompin 1/3, Goa SK 1/3 64°90 2°50 188 2°01 ! 0°10 51°7
_ Goa SK 40%, Brazil 20%, Rompin 109 . . . . . ’ .
MX-7 Sannicolas 0°5%, Ironstone 15% 62°94 7°57 2°89 2°19 037 517
_._Table 3. Results of test operations. -
. Tumbling Reduction test . . i
Indu- S}ﬂ;—g Poro- test of (GAKUSHIN) Compression-Reduction test®
Re- rat19n Dia stre— sity FeO produCtS' Redu- | Tumbling test Particle size after Redu- |Shrin-
marks 1:(%1&11; ( )ngth ) | (o) (mm) ction | after Rd test Rd test (mm) [ ction | kage
. mm ratio ratio | ratio
(kg) | 72| N oes | as |Gy ((mm[(mm)) o6 1100 L reos ) Ty |G
+1 “+3 I 12
‘ 1265 | 13°9 596 | 2039 2°30 | 97°4 | 97°0 | 75°7 98°96| 98°84| 95°1 44 0°5 | 57°2 67
]edway 1300 | 13°8 696 | 17°64] 1°95 | 98°2 | 98°0 | 73*9 | 99°28| 99°20| 97°8 18 0°4 | 40°8 31
Mozan | 1300 | 13°8 300 | 15°91] 0°90 | 97°7 | 97*9 | 62°2 | 98°83| 98°97| 99°9 01 tr 61°3 7°2
J.R.G. | 1350 | 13°4 | 478 | 13°21] 0°37 | 98°8 | 984 | 74*4 | 98°81] 98°99 94°7 | 4°9 | 0°4 |35°3 | 69
G 1330 | 14°0 231 | 22°74| 0°87 | 94°3 | 92*5 | 63°2 | 98°40| 98°32! 93°5 57 0°8 | 52°7 | 130
B.R.G-! 1360 | 144 285 | 21°75] 1°16 | 94°6 | 93°7 | 60°3 | 98°96| 98°84| 94°1 48 1°1 | 47°8 | 11°0
* 11335 | 14°6 323 | 20°82| 1°04 | 94°4 | 93°8 | 73°4 | 98°80| 98°76| 95°6 3°9 0*5 | 64°6 7°0
B.R.G-2 | 1550 | 14+5 | 356°| 18°97) 096 | 94°3 | 940 | 72°8 | 99+12| 99+24) 95°8 | 3+7 | 0°5|48°0| 7°5
MX-7 ‘ 1350 ‘ 1ar8 |. 377 | 17°72] 1+58 | 97°2 | 96*8 | 766 99-23} 99°38| 94*4 | 51| 0°5|51°5| 674
Marconal — | 142| 212 ] 2710 0709 | 934 | 93°2 | 80°7 | 84°72| 83%68| 90°5 | 6°7 | 2°8 | 52°4 | 15%4
) . 113 156 . . 92°1 1834 . .~ 188°8 |10°8 0°4 |50°8 7°2
Brie | — |Ui3.olss | 18776 027 [Zore3 a4l 98728 98°2417° 0L "ol | Covs Ioazeslosea
* TUsing a auxiliary burner. .
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A: BRG-1, B: BRG-2, C: MX-7, D: J.R.G
Photo. 2. Microstructure of rarious pellet.
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